This .pdf document is bookmarked

Operating Instructions and Parts Manual

Router Lift and accessories
Model JRL-912

JET

427 New Sanford Road
LaVergne, Tennessee 37086 Part No. M-737000
Ph.: 800-274-6848 Edition 2 10/2017

www.jettools.com Copyright © 2017 JET


Tom Gauger
This .pdf document is bookmarked


1.0 IMPORTANT SAFETY

INSTRUCTIONS

WARNING — To reduce risk of injury:

1.

10.

Read and understand the entire owner's
manual before attempting assembly or
operation.

Read and understand the warnings posted on
the machine and in this manual. Failure to
comply with all of these warnings may cause
serious injury.

Replace warning labels if
obscured or removed.

they become

This router lift is designed and intended for use
by properly trained and experienced personnel
only. If you are not familiar with the proper and
safe operation of a router, do not use until
proper training and knowledge have been
obtained.

Do not use this router lift for other than its
intended use. If used for other purposes, JET
disclaims any real or implied warranty and
holds itself harmless from any injury that may
result from that use.

Always wear ANSI Z87.1 approved safety
glasses or face shield while using this
machine. (Everyday eyeglasses only have
impact resistant lenses; they are not safety
glasses.)

Before operating, remove tie, rings, watches
and other jewelry, and roll sleeves up past the
elbows. Do not wear loose clothing. Confine
long hair. Non-slip footwear or anti-skid floor
strips are recommended. Do not wear gloves.

Kickback occurs when the workpiece is thrown
back towards the operator at a high rate of
speed. If you do not have a clear
understanding of kickback and how it occurs,
do not operate this router table.

Wear ear protectors (plugs or muffs) if noise
exceeds safe levels.

WARNING: Dirilling, sawing, sanding or
machining wood products generates wood
dust and other substances known to the State
of California to cause cancer. Avoid inhaling
dust generated from wood products or use a
dust mask or other safeguards to avoid
inhaling dust generated from wood products.
Wood products emit chemicals known to the
State of California to cause birth defects or

11.

12.

13.

14.

15.

16.

17.

18.

19.

20.

21.

22.

23.

24.

25.

other reproductive harm. (California Health
and Safety Code Section 25249.6)

Make certain the switch is in the OFF position
before connecting the machine to the power

supply.

Make certain the machine is properly
grounded.
Make all machine adjustments or maintenance

with the machine unplugged from the power
source.

Remove adjusting keys and wrenches. Form a
habit of checking to see that keys and
adjusting wrenches are removed from the
machine before turning it on.

Keep safety guards in place at all times when
the machine is in use. If removed for
maintenance purposes, use extreme caution
and replace the guards immediately after
completion of maintenance.

Check damaged parts. Before further use of
the machine, a guard or other part that is
damaged should be carefully checked to
determine that it will operate properly and
perform its intended function. Check for
alignment of moving parts, binding of moving
parts, breakage of parts, mounting and any
other conditions that may affect its operation.
A guard or other part that is damaged should
be properly repaired or replaced.

Provide for adequate space surrounding work
area and non-glare, overhead lighting.

Keep the floor around the machine clean and
free of scrap material, oil and grease.

Keep visitors a safe distance from the work
area. Keep children away.

Make your workshop child proof with padlocks,
master switches or by removing starter keys.

Give your work undivided attention. Looking
around, carrying on a conversation and “horse-
play” are careless acts that can result in
serious injury.

Maintain a balanced stance at all times so that
you do not fall into the cutter or other moving
parts. Do not overreach or use excessive force
to perform any machine operation.

Use the right tool at the correct speed and
feed rate. Do not force a tool or attachment to
do a job for which it was not designed. The
right tool will do the job better and more safely.

Use recommended accessories;
accessories may be hazardous.

improper

Maintain tools with care. Do not use dull or
damaged cutters. Keep cutting tools clean and
sharp for best and safest performance. Follow



instructions for lubricating and changing 34. Keep electrical cord away from sharp edges,
accessories. heat or moving parts. Position cord so it will

26. Turn off the machine before cleaning. Use a not become a trip hazard.

brush or compressed air to remove chips or 35. Before using the Router Lift, read and become
debris — do not use bare hands. thoroughly familiar with all manufacturer’s
operating and safety instructions that

27. Do not stand on the router table. Serious injury accompanied the router you will be using

could occur if it tips over.
36. Make sure workpiece is free from nails or other

28. Never leave a router running unattended. Turn foreign objects.

the power off and do not leave the tool until it
comes to a complete stop. 37. After installing a bit, make sure collet is
securely tightened. An unsecured bit may fly

29. Remove loose items and unnecessary work loose from the collet and cause injury.

pieces from the area before starting the tool.

38. Raise router bit to minimum height needed for
cut; excess exposure of bit may create greater
risk.

30. Keep hands clear of the router bit area. Avoid
awkward operations and hand positions where
a sudden slip could cause your hand to
contact the cutting tool. 39. Use proper extension cord. Make sure your
extension cord is in good condition. When
using an extension cord, be sure to use one
heavy enough to carry the current your product
32. Do not touch a router bit immediately after use; will draw. An undersized cord will cause a drop
it will be hot and may cause skin burns. in line voltage resulting in loss of power and
overheating. Table 2 (sect. 6.2) shows the
correct size to use depending on cord length
and nameplate ampere rating. If in doubt, use
the next heavier gage. The smaller the gage
number, the heavier the cord.

31. Use push-sticks, feather boards, or jigs when
cutting small or narrow work pieces.

33. Don't use in dangerous environment. Don’t
use power tools in damp or wet location, or
expose them to rain. Keep work area well
lighted.

Familiarize yourself with the following safety notices used in this manual:

ACAUTION

machine damage.

AWARNING

injury.

This means that if precautions are not heeded, it may result in minor injury and/or possible

This means that if precautions are not heeded, it may result in serious, or possibly even fatal,

SAVE THESE INSTRUCTIONS

2.0 About this manual

This manual is provided by JET, covering assembly and maintenance procedures for a JET Model JRL-912
Router Lift with Table and Stand. This manual contains instructions on installation, safety precautions, general
operating procedures, maintenance instructions and parts breakdown. Your product has been designed and
constructed to provide consistent, long-term operation if used in accordance with the instructions as set forth in
this document.

This manual is not intended to be an instruction guide for routers or router operation, use of after-market
accessories, choice of stock, etc. Consult the documentation that accompanies your router. Additional
knowledge can be obtained from experienced users or trade articles. Whatever accepted methods are used,
always make personal safety a priority.

If there are questions or comments, please contact your local supplier or JET. JET can also be reached at our
web site: www.jettools.com.

Retain this manual for future reference. If the machine transfers ownership, the manual should accompany it.

Register your product using the provided mail-in card or register online: http://www.jettools.com

3



3.0 Table of contents

Section Page
1.0 IMPORTANT SAFETY INSTRUCTIONS .....coiititiiiteitieiiee ettt ettt ettt ettt sbe e seneesnbeesnreenineens 2
2.0 ADOUL thiS MENUAL ... .eeeiiiitiii ettt ettt e e bttt e e st e e e e sabb e e e e aabeeeensee e e e anseeeeaannseaesannneaens 3
I O = o] (= o] T ] 0 (=] o €T OO PE P PPPRPP PPN 4
4.0 Specifications for JET Router Lift and COMPONENTS .......ccciiiiiiiiiiiie et e e e e e e e e e snnraraeee s 5
5.0 SEtUP AN @SSEMDIY ....iiiiiiiiiiiiiiiiie et e e e s st e e e e e e et e et e e bbb b b et e e e e e e aabrraeeaeeeaaan 6
LN A g o P Tt (T g J= U (o el [ T U [ o BSOSO PPRURRE 6
IS a1 o] o 1T Lo I oo o] (=] 1K= T PUPT P PTPPPPPPPRNE 6
LR I o Lo ESg (=T [0 1= To o] = TSIST=1 o1 ]| USSP PSSRt 6
I ] = U [0 - TS o 1] o] Y OO P U PR PPPPPPPPPTOE 8
SR BT IS @] | (=Tt i o] o N =To ) PR 9
5.6 MOUNTING tADIE 10 STANG ....eiiiiiiiiiiiieii et e e e e e s s bbbt e e e e e s s s bbb b e ee e e e e e sbbbbeeeeeeeensnnnes 9
B.7 FENCE ASSEIMDBIY ..eeiiiiiiiieie et e e e e e s s et e e e e e e s s e ab b e e et ae e e s s aeeaaaeeeeannraaaaaaaeeaaas 10
5.8 INSTAIlING ROULET Lift....iiiiiiiiiiiiee ittt et et e e e s s et et e e e s s sb bbb e e e e e e e s s aabbbeeeeaeeanes 11
5.9 Installing router (NOt PrOVIAEA).........uuviiiiieeiiiiiiiiiiee e e e e e e e e s st e e e e e e s s sabb e e e e aeesssnsrareeaaeenas 11
O O = (= Tod g Tor= I olo g 0 T=Tot o] TP TP PP PPPRP PPN 12
6.1 GROUNDING INSTRUCTIONS ... 12
(2 o (=] g S o] o oo (o LS PRI 12
O Yo 1101101 1T S P PP 13
A% TS = U o 10T o 11 PRSPPI 13
A Y 1 (T o = U0 o [ 2SO P UPP S PPUPPPPPN 13
FAC I R (e 101 = = (o T o I PRI 13
O @] o 1T = 1o o O PPT TP PPPRPN 13
9.0 USEI-IMAINTENANCE ... .eiieiiieie ettt ee ettt e ettt e e e ettt e e e aate e e e asbeeeeaabeeeeaaabe e e e e s be e e e aabbe e e e ambeeeesaeseeeannseaeeanneeaesannneaens 14
(S I Yo [o [1 1o =T IEST=T Vol oo O PP PP PPUPPPPRN 14
OO ® o) 1[04 F= U= Todot Xt o = PR PRRR 15
11.0 REPIACEMENT PAITS .oeiiiiiiiiiiiiiiee e e ettt et e e e e e s s s ettt e e e e s s aab bbbt et e e e e s saab b bbb e et e e e s sabbbeeeeeeeessnbnaneeeeeeeanas 15
11.1.1 Router Lift Assembly (737000) — EXPlOEA VIEW ......ccciiiiiiiiiiie ettt eeetr e e 16
11.1.2 Router Lift Assembly (737000) — PArtS LiSt..........uuiiiiiiiiiiiiiiiiie ettt sesiiaeee 17
11.2.1 Stand Assembly (737004) — EXPlOAEA VIEW ......uviiiiiiiiiiiiiiiiiee ettt e et ee e e e e e e sarare e e e e e ennnnnees 18
11.2.2 Stand AssSembly (737004) — PArtS LiSt......ccuiiiiiiiiiiiieee et e s s 19
11.3.1 Dust Collection Box Assembly (737005) — EXPlOded VIEW .........cccuvvviiiiieiiiiiiiiiicceee e 20
11.3.2 Dust Collection Box Assembly (737005) — PArtS LiSt........uuueiiiiiiiiiiiiiiiiiee i iiiiiiiccee et 21
11.4.1 Fence Assembly (737001) — EXPlOAEA VIBW.........uuiiiiiiiiiiiiiiiiie e e e e citeee e e e e e e e s snnbae e e e e e e s nnnes 22
11.4.2 Fence Assembly (737001) — PArtS LISt ......ceiiiiiiiiiiiiieieeiiiiiiiiee ettt e e e e s sbiaa e e e s e sinanes 23
11.5.1 Table Assembly — EXPIOAEA VIBW ........uuiiiiiiiiiiiiiiie e ettt e ee e e e e e s st e e e e e e s s snnbaeaaeeeessnnnnes 24
11.5.2 Cast Iron Table Assembly (737002) — PartS LiST.......cccouiiiuriiiiiieeiiiiiiiiiie et 24
11.5.3 MDF Table Assembly (737003) — Parts LiSt..........uuuiiiiiiiiiiiiiiiiee e esiiitireee e e e e s sstiree e e e e e s ssnnraeeeaeeessnnnes 24
12.0 WAAITANLY BNGA SEIVICE ...coiiiiiiiiiie e e ettt ettt e e e e e s bbbttt e e e e s s s bbbt e et e e e e s o aab bbbttt e e e e s s abbeeeeeeeessnbabneeeeeeeaans 25



4.0 Specifications for JET Router Lift and components

Table 1
Component stock numbers

Power switch and electrical

Router Lift with Cast Table Kit (includes items marked *) 737000CK
Router Lift with MDF Table Kit (includes items marked °) 737000WK
JRL-912 Router Lift *° 737000
Fence Assembly 32 in. *° 737001
Cast Iron Table 32x24 in. * 737002
MDF Table 32x24 in. ° 737003
Floor Stand (with Power Switch and Miter Gauge) *° 737004
Dust Collection Box *° 737005
Power Switch 737006
Phenolic Inserts — set of 5 (ZC, 6.4, 12.7, 30, 63.5 mm) 737007
Flip Stop *° 737008
Fine Fence Adjuster (set of 2) *° 737009
Vertical Feather Board (set of 2) *° 737010
Horizontal Feather Board (set of 2) 737011

Capacities
Miter gauge angle

Switch type Magnetic, paddle style with safety key
Input power and built-in receptacle 120-volt, single phase

On/off switch Magnetic, paddle style with safety key
Power cord 3Cx2.08mm?2 14AWG 300V, 6ft 9in.
Power plug included 120V

30deg. Land R

Router vertical movement
Dimensions
Router Lift plate

0.08 in. per turn of handle (0.002 in. graduation marks)

9.25x 11.75 in. (235 x 299 mm)

Insert provided

1-1/2'in. 1.D.

Table

24 x 32 in. (610 x 813 mm)

Fence dust port

2-1/2 in. (63.5 mm) O.D.

Fence body length

32in. (813 mm)

Sub-Fence length

Two at 16 in. (406 mm)

Dust collection box dust port

4in. (101.6 mm) O.D.

Complete kit, fully assembled LXWxH

40 x 32 x 42 in. (1016 x 813 x 1067 mm)

Number of table T-slots

2

Table T-slot size WxD
Main materials

3/4 x 3/8 in. and 3/8 x 1/4 in.

Weights
Net weight, fully assembled

Table Cast iron or MDF (melamine surfaced)
Fence body and rails Extruded aluminum
Sub-fences MDF (melamine surfaced)
Stand Steel

229 Ib. (103.92 kg)

Shipping weight, complete crate

315 Ib. (142.75 kg)

1 Subject to local/national electrical codes. Recommendation based upon dedicated circuit.
2 The specified values are emission levels and are not necessarily to be seen as safe operating levels. As workplace
conditions vary, this information is intended to allow the user to make a better estimation of the hazards and risks

involved only.
L = length, W = width, H = height, D = depth

obligations.

O.D. = outside diameter

The specifications in this manual were current at time of publication, but because of our policy of continuous
improvement, JET reserves the right to change specifications at any time and without prior notice, without incurring




5.0 Setup and assembly

AWARNING Read and understand the

entire contents of this manual before
attempting assembly or operation! Failure to
comply may cause serious injury!

5.1 Unpacking and cleanup

1. Remove all contents from shipping carton. Do
not discard cartons or packing material until
product is assembled and running
satisfactorily.

2. Inspect contents for shipping damage. Report
any damage to your distributor.

3. Compare contents of shipping carton with the
contents list below. Report shortages, if any, to
your distributor.

5.2 Shipping contents
See Figures 5-1 thru 5-5.

Box #1 Castiron table
1 Router table, cast iron
6 Socket head cap screws, M6x16
6 Lock washers M6
6 Flat washers M6
10 Socket flat head screws, M6x20
10 Hex nuts M6

OR...
MDF table
1 Router table, MDF/Melamine
10 Socket flat head wood screws M7x40
32 Phillips pan hd. wood screws 3/16” x 5/8”

Box #2 Router Lift Assembly
Router Lift

Crank handle

Pin wrench

Router adaptor, 3-1/4 in.
Router adaptor, 3-1/2 in.
Hex wrenches, 3,4,6,8 mm
Socket hd flat screws M6x30
Starter pin with screw

Insert ring, 38.1mm

PRNRARRENER

Box #3 Dust Collection Box Assembly

Front panel with door

Left panel

Right panel

Rear panel

Bottom panel

Dust port

Dust hose with clamps

Hex cap screws M6x12

Flat washers M6

Lock washers M6

Pan hd. machine screws M4x10
6 Pan hd. machine screws M4x6

NWOOOORRRRERERER

Box #4 Stand Assembly

Leg tubes

Support bars — 2 long, 2 short
Lower braces — 2 long, 2 short
Miter gauge assembly
Switch assembly

Swivel caster assembly
Wheels

Wheel brackets

Tool holder assembly
Levelers

Bit storage racks

Hex cap screws M8x50

Lock nuts M8

Flat washers, M8

Socket hd cap screws M6x16
Flat washers M6

Hex cap screws M6x12

Flat washers M6

Pan hd mach screws M4x20
Hex nuts M4

Box #5 Fence Assembly

Dust port

Guard

Fence

Fence faces

Side bracket bases

Side brackets

Miter gauge fence

Lock handles with nuts

Lock knobs with T-bolts

Flat washers M8

Fence spacers

Socket hd cap screws, M6x12
Hex cap screws 1/4x5/8

Flat washers M6

Square nuts 1/4

Wing nuts M6*

Flat washers M6*

Hex cap screws M6x30*

(* packaged inside miter gauge fence)

NNN@O@(ZOI\)ISCOI\)I—‘I\)I\)I\)I—‘I—‘I—‘

5.3 Tools required for assembly

Cross-point (Phillips) screwdriver

Hex wrenches 4, 6, 83mm

Open-end wrenches 10,12,14 mm

(NOTE: A ratchet wrench with sockets will speed
assembly time.)

x6 x6 x10 x10
Figure 5-1a: Box #1 Cast Iron Table




Figure 5-2. Box #2 Router Lift Assembly

x6 x6

Figure 5-3: Box #3 Dust Collection Box

1777
b | 88 Hoooo
T

00000 oo
30058 TITRET

II‘IIII‘I’I 'l"l'

TTTTIT Y

Figure 5-5: Box #5 Fence Assembly



Applicability of the following instructions will depend upon your choice of accessories. Call-out numbers are
those in the parts breakdown, sect. 11.0.

5.4 Stand assembly

See Figure 5-6.

1. Mount support bars (2 long, 2 short) to legs (#4). Mount lower braces (2 long, 2 short) to legs. Position JET
logo toward front of stand.

2. Install levelers (#19). These can be adjusted for height at any time to make the stand level and
accommodate use of the wheels and swivel caster. Tighten leveler hex nut against stand.

Install wheels (#12) with brackets, and swivel caster (#14) with its bracket.

4. Mount power switch with bracket (#10) and storage hook assembly (#42) to legs.

Figure 5-6



5.5 Dust Collection Box

See Figure 5-7.

1. Assemble panels as shown, using M4x6 pan head screws (#3). Do not fully tighten screws yet. When all
screws are inserted, place box on level surface and push down to settle it evenly. Then tighten all screws.

2. Install dust port (#19) and hose with clamp (#13/20).

ACAUTION

Cast iron table is heavy! Use an assistant to help lift and assemble to stand.

3. Turn cast iron (or MDF) table upside down. Use mat or cardboard underneath to prevent scratching table

surface.

4. Install dust collection box to bottom of table. Cast iron table: Use six hex cap screws, lock washers, and flat
washers into threaded holes. MDF table: Use Phillips pan head wood screws into pilot holes.

5.6 Mounting table to stand

1. Mount table to stand and secure with fasteners. Cast iron table: Use socket head cap screws, lock washers
and flat washers (#15/16/17, Figure 5-7) into threaded holes. MDF table: Use Phillips pan head wood
screws into pilot holes.

Vent

to Table

6N

>

17
E
15

Cable clamp

Figure 5-7

9



5.7 Fence assembly

See Figure 5-8.

1.
2.

Attach a rail base (#12) to each side of table with socket head cap screws (#18). Hand tighten only.

Slide a scale (#15) into each rail (#13). Slide square nuts (#16) into channel of base, and mount rails to
bases with hex cap screws (#19) and flat washers (#17). Attach rails so they are flush with back edge of
table. Make adjustments as needed, then tighten screws on bases (#18).

Carefully align zero mark on scale with inscribed line at edge of table (see Figure 5-9). This is best done
using a steel straight edge or carefully jointed piece of wood laid across entire width of table and along the
inscribed lines. Tighten knob to fix scale position. Repeat for other side.

Slide hex nut (#7) into rail channel (#13) and mount fence (#1) using handles (#2) and washers (#5).

Install sub-fences (#9), router bit guard (#10) and dust port (#32) as shown. Attach dust hose to port with
clamp.

Figure 5-8

10



Figure 5-9

5.8 Installing Router Lift
See Figure 5-10.

1.

Insert ten flat head screws (#2, provided with
table) into holes in table recess — threaded
holes in cast iron table; pilot holes in MDF
table).

Place Router Lift into hole, and place a straight
edge across table and router plate. Continue
adjusting flat head screws until router plate sits
flush with table surface at all four edges.

Cast iron table: Install and tighten hex nuts
(#3) on each screw beneath recess (not
applicable to MDF table).

Insert two flat head screws through router
plate into table and tighten with 4mm hex
wrench.

Figure 5-10 (cast iron table shown)

11

5.9 Installing router (not provided)

The universal clamp collar will secure any router
without the need to match hole patterns on its
mounting plate. Router must be disconnected
from power when installing.

1. Lower router lift with crank handle (see Figure
7-30) so that router spindle will not protrude
through insert when being installed.

2. Remove router lift and place upside down on a
table.

3. The universal clamp collar will secure any
router without the need to match hole patterns
on its mounting plate. Slide router (not
provided) as far as it will go into router lift
collar. If router body diameter is too small,
install one of the provided adaptors into collar
first, then install router. See Figure 5-11

4. Position router so that power cord will be
toward right side of dust collection box.

5. Loosen two hex nuts (A, Figure 5-11) and
tighten screw (B, Figure 5-11) with 8mm hex
wrench. Retighten hex nuts to secure setting.

ACAUTION Make sure router is firmly

secured in clamping collar before
operating.

6. Replace Router Lift in table and secure with
the two flat head screws.

7. Remove cord clamp from right panel of Dust
Collection Box (see Figure 5-7). Feed router
cord through hole and insert plug into
receptacle on back of switch.

8. Reinstall cord clamp.

Figure 5-11



6.0 Electrical connections

AWARNING All electrical connections must
be made by a qualified electrician in
compliance with all local codes and

ordinances. Failure to comply may result in
serious injury.

The Power Switch (part no. 737006) that
accompanies the JRL-912 Router Lift Stand is
rated for 120-volt power, and comes with a plug
designed for use on a circuit with a grounded outlet
that looks like the one pictured in A, Figure 6-1.

THREE-PRONG PLUG
o ==

am v
. ] )
5] GROUND ) "fj
amn TAB SECURED || ==
GROUND PRONG \e ) WITH SCREW
GROUNDED = R
e (5]
Figure 6-1

The switch has a 120-volt receptacle on the back
for connecting a router (not included).

Before connecting to power source, be sure switch
is in off position.

Local codes take precedence over recommen-
dations.

6.1 GROUNDING INSTRUCTIONS

This tool must be grounded. In the event of a
malfunction or breakdown, grounding provides a
path of least resistance for electric current to
reduce the risk of electric shock. This tool is
equipped with an electric cord having an
equipment-grounding conductor and a grounding
plug. The plug must be plugged into a matching
outlet that is properly installed and grounded in
accordance with all local codes and ordinances.

Do not modify the plug provided - if it will not fit the
outlet, have the proper outlet installed by a
qualified electrician.

Improper connection of the equipment-grounding
conductor can result in a risk of electric shock. The
conductor with insulation having an outer surface
that is green with or without yellow stripes is the
equipment-grounding conductor. If repair or
replacement of the electric cord or plug is
necessary, do not connect the equipment-
grounding conductor to a live terminal.

12

AWARNING

Check with a qualified
electrician or service personnel if the
grounding instructions are not completely

understood, or if in doubt as to whether the
tool is properly grounded. Failure to comply
may cause serious or fatal injury.

Use only 3-wire extension cords that have 3-prong
grounding plugs and 3-pole receptacles that accept
the tool's plug.

Repair or worn cord

immediately.

replace damaged or

Grounded, cord-connected tools intended for use
on a supply circuit having a nominal rating less
than 150 volts:

This tool is intended for use on a circuit that has an
outlet that looks like the one illustrated in A, Figure
6-1. An adapter, shown in B, may be used to
connect this plug to a 2-pole receptacle as shown
in B if a properly grounded outlet is not available.
The temporary adapter should be used only until a
properly grounded outlet can be installed by a
qualified electrician. The green-colored rigid ear,
lug, and the like, extending from the adapter must
be connected to a permanent ground such as a
properly grounded outlet box.

In Canada, the use of a temporary adaptor is not
permitted by the Canadian Electrical Code, C22.1.

6.2 Extension cords

The use of extension cords is discouraged; try to
position equipment within reach of the power
source. If an extension cord becomes necessary,
be sure it is heavy enough to carry the current your
product will draw. An undersized cord will cause a
drop in line voltage resulting in loss of power and
overheating.

Table 2 shows recommended size to use
depending on cord length and nameplate ampere
rating. If in doubt, use the next heavier gauge. The
smaller the gauge number, the heavier the cord.

Ampere Total length of
Rating Volts cord in feet
More | Not [ 120 |25 |50 |100 | 150
Than More
Than AWG
0 6 18 | 16 16 14
6 10 18 | 16 14 12
10 12 16 | 16 14 12
Not
12 16 1412 Recommended

Extension Cord Recommendations
Table 2



7.0 Adjustments

7.1 Stand mobility

1. Push down pedal on swivel caster (Figure 7-1)
to move stand. Lift up pedal with foot to
disengage swivel caster. NOTE: The height of
levelers may need adjustment for proper
swivel caster engagement/disengagement.

AWARNING

Disengage swivel caster

before operating router; stand should be in
fixed position.

fixed
(router operation)

mobile
A, (stand positioning)

Figure 7-1

7.2 Miter gauge

The miter gauge (Figure 7-2) can be used for end-
routing a workpiece. Insert miter gauge bar into
end of T-slot and slide gauge onto table. Loosen
wing nuts to adjust fence. For angle cuts, loosen
handle and rotate body to desired angle on scale.
Tighten handle.

Figure 7-2

The fence must be set parallel to miter slot when
using miter gauge. This can be done quickly by
moving fence to equal dimension on left and right
scales if the initial fence alignment was done
properly (see sect. 5.7 and Figure 5-9).

For precise work, verify setting of miter gauge
angle by placing an angle measuring device
against miter gauge fence and T-slot.

The narrow table T-slot will accommodate
additional routing accessories.

7.3 Router elevation

Insert pin wrench and turn to lock or unlock insert.
To raise or lower router, insert crank handle into
hole and turn. To secure router height, use crank
handle in “Lock” hole.

starting pin
holes

crank handle 38

pin
wrench

Figure 7-3

8.0 Operations

AWARNING Before using this Router Lift,

thoroughly familiarize yourself with the safety
and operating instructions that accompanied
your router.

1. Disengage swivel caster before operating
router.

2. For safety, adjust sub-fences and router bit
guard as close to router bit as possible without
interfering with bit or workpiece movement.

3. Adjust ventilation in dust collection box by
rotating vent blades (see Figure 5-7).

4. Connect a dust collection system (not
provided) to the dust port, with a 4-in. dust
hose and clamp.

5. Power switch (Figure 8-1): Pull up paddle to
start router, push down to stop. To prevent
accidental or unauthorized use of router, pull
out safety key. Key must be reinserted to start
router.



Figure 8-1

6. The starting pin can be inserted into one of two
holes in the router plate (see Figure 7-3). It is
used as a support to help pivot the workpiece
into the bit when doing freehand work. See
Figure 8-2.

AWARNING Always use starting pin

when doing freehand work. Use of the
starting pin in freehand work requires
removal of fence and bit guard — exercise
great caution. Keep hands away from
rotating bit. Failure to comply may cause
serious injury.

Rotation
Router bit
Startlng Pin
Position2 —»
Workpiece -~
pi ( K“ Position 1

Position 3

Figure 8-2

7. Do not perform “climb cuts” (feeding the work
with the bit rotation). Always feed work against
the bit rotation. See Figure 8-3.

8. For average work, where a portion of the
original edge of the work is not to be touched

14

by the cutter, both sub-fences are set in a
straight line as shown in Figure 8-3.

r@‘\‘ Cutting Circle

e I
|_ Outfeed sub-fence I‘\pl _ Infeed sub-fence 5 ]
A ’_:’il'_:: Workplece =
Rotation «+—— Feed dlrectlon
Figure 8-3

9. When the operation removes the entire edge
of the work, for example in jointing or making a
full bead, the shaped edge will not be
supported by the outfeed sub-fence when both
fences are in line. In this case, place a shim
behind the outfeed sub-fence that is equal
thickness to the depth of cut. To determine
size of shim, position a straight edge against
router bit and bring outfeed sub-fence against
it. See Figure 8-4.

Shim

I Outfeed sub-fence |

Straight edge

r@

— Feed dlrectlon

Cutting Circle

Infeed sub-fence : |

Figure 8-4

9.0 User-maintenance

Lubricate the Router Lift chain with grease as
needed.

Use a brush, vacuum or compressed air to blow
out sawdust and debris from the dust collection box
and table area.

Periodically apply a light coat of paste wax to cast
iron table surface to inhibit rust.
9.1 Additional servicing

Any additional servicing should be performed by
authorized service personnel.



10.0 Optional accessories

The following are optional accessories to enhance the functionality of the Router Lift. See your dealer or
call JET to order.

737009 - Fine Fence

737008 737010
Flip Stop Vertical Adjuster
Feather {set of 2)

Board

— 737011 e
Herizontal Feather
{ V_VBoard (set of 2)

Figure 10-1 Figure 10-2

11.0 Replacement parts

Replacement parts are listed on the following pages. To order parts or reach our service department, call 1-
800-274-6848 Monday through Friday, 8:00 a.m. to 5:00 p.m. CST. Having the Model Number and Serial
Number of your machine available when you call will allow us to serve you quickly and accurately.

Non-proprietary parts, such as fasteners, can be found at local hardware stores, or may be ordered from JET.

Some parts are shown for reference only, and may not be available individually.

15



11.1.1 Router Lift Assembly (737000) — Exploded View

™

If@w55555555555
\Z
o

0 0 y_s=,us555555555.

N

. O O

[Te) o™~

17.

(am)

16



11.1.2 Router Lift Assembly (737000) — Parts List

Index No Part No Description Size Qty
i JRL912-101............... Aluminum Carriage BracCket..........c.uuuviiieiiiiiiiiiiieiees v 1
2 i JRL912-102............... MaIN GEAN SNAT.......ccciiii i e 1
I JRL912-103............... Lead SCrew ASSEMDBIY .......uvviiiiiiiicic s cevrre e 4
S JRL912-104............... INSEIT RING .ttt e s orbbbe e e e e s s s s bbb eeaee s s ananees 1
5, JRL912-105............... GRAN SNAT ..iiiiii it e —ee e e e e 4
6., JRL912-106............... Carmiage Plate..........eeiiiiiiiiiiiiee e ee cee e e 4
T, JRL912-107............... (01 F=T 00T o J1 =0 1] SRRSO 1
8 e JRL912-108............... TOP TADIE... et e 1
8A. ..o JRL912-108A............ S =T (=] S 1o SOOI 1
8B...ccvreenn. TS-2286252 .............. Phillips Pan Hd Machine Screw...........cccccvvvveeeennnns MB-1.0%25......cceveiiiiinnn 1
(S JRL912-109............... CAM GBAN ...t e 1
10, JRL912-110............... ECCENLNIC WREEL.....ccoiiiii e e 1
11, TS-2342141 .............. Nylon Lock HeX NUL........ccvvveeieeeiiiieee e M14-2.0...cvveeeeeiiiinennnn. 1
12 s JRL912-112............... SPIOCKEL. ...ttt b et 4
13, JRL912-113............... UPPEI GUIAE NUL...oiiiiiiiiiiiiiieee ettt e e s cesnnbreeeeeeesssnsnrraeeeaaessannnes 1
14 .. JRL912-114............... UpPPEr GUIE NUL BASE .....vvviiiiieeiiiiiiiiiiee e e siiiiieees ceiitiieeesaaesssnstenneeaaessaane 1
15 e TS-1550041 .............. FIAat WaSher .......cooviiiiiiiiciceeeee e MB ..o 12
15A..... JRLO12-15A .............. Flat Washer ........cccccveeiiiie e MB(D16).....ceeeeeeeirrrnnnnn. 1
16 i TS-1550071 .............. FIAat WaSher .......cocviiiiiiiicii e MILO oo 3
16A ........... TS-2361101 .............. LOCK WaSher........uuviviieiiiiiiiiiece et MLO..cooiiiieeee e, 3
17 e JRL912-117............... Crank Handle.........ovii et e 1
18 .. JRL912-118............... Y 1T O PURPP PSPPSR 3
19 e JRL912-119............... SCAIE PIALE ...t e 1
20 .. TS-1523011 .............. SOCKEL SEL SCrEW ..vvvvveeeeeeiiiiiiiee e M6-1.0%6...........cc........ 10
21 i JRL912-121............... BUSKING . ..ttt et 4
22 i, BB-6805ZZ................ Ball BEAINNG ....vvvveeeeeeiiiiiiiee e 6805ZZ .....cccccvvvieeeaaann 5
23 e, TS-1504041 .............. Socket Head Cap SCrew .......c.cceeevveeviiiiiiieenieeeniiinns M8-1.25%20.......cccuvveen.. 1
24 ... FO010986...........ccn.e. Socket Head Flat Screw BO.........ccoovvvvviiieeeeeeiiinns M6-1.0X18......cceeeeeennnns 8
25 i, TS-1512021 .............. Socket Head Flat SCrew .........cccoocvvveeviieee e, M4-0.7X12.....ccccvveeenen. 4
26 .. S5FK-BO5.....cccvvvee. Key, Double RA Hd.........ccocvvveeiiieeee e AXAXI2MM.ceeeeeiieeeaenn. 5
27 i BB-6804Z7................ Ball BEAINNG .....eevivieiiieeiieeieeeee e 6804ZZ ......ovvveeenn 5
28 ., JRL912-128............... Crank Handle SIEEVE............uuviiiiee e eecies ceee e a e 1
29 i, BB-6900ZZ................ Ball BEAINNG .....eevivieiiiieeiieeiee e 6900ZZ .......oevvvveeieenn 6
1CT0 FO010966............c....... Socket Head Flat Screw BO.........ccoovvvvviiieeeeeeiiinns M6-1.0%30.....cceeeeeeinnnns 2
3l JRL912-131............... CRAIN L e be e 1
C Y FO06040.......cceeeevinnns C-Retaining RiNg, EXt.....ccccovevieeiiiiiiieeiee e, 10Mmm. 4
33 TS-1541021 .............. Nylon Lock HEX NUL........ccooiiieiiiiiiieeeeec e MB-1.0ccceeeiieeiieeiieens 4
34 .. JRL912-134............... PN WIENCKH ... cer e e e e e e e e 1
35 JRL912-135............... ANti-BacCKIash PiN.........oooiiiiii et e e 1
36 .. TS-1505111 .............. Socket Head Cap SCreW .......ccvveeveeeeiiiiviieeneeeeniiinns M10-1.5%70.......ccuvveeee.. 3
37 i TS-1540071 .............. HEX NUL. .. M10 -1.5. i, 2
ICTS I TS-1503131 .............. Socket Head Cap SCreW .......ccvvevveeeeiiiiiiieeneeeeniinnns M6-1.0%60..........cuvveeen.. 4
39 e, TS-2239551 .............. Socket Head Cap SCrew ..........eeeveeeviiiiiiieenieennininns M10-1.5%55.......ccuvveeee. 1
40 .. JRL912-140............... O-RING .ottt D12.42%1.78 ... 1
41 . JRL912-141............... LOCK GUIAE NUL ...ttt et et et e e nne e 1
42 JRL912-142............... Upper GUIE NUL BASE .....uuviiiiiiiiiiiiiiiiiiee ettt es ceriiiiiee e e e e s ssirbreeeaeessannees 1
43 ... JRL912-143............... ECCENLIC SNAF.....ciiiiiiiiiee s e 1
44 .............. JRL912-144............... TOFSION SPIING cevieeiiiiiiiiie e e e reeeeee s s s abb b ee e e e e s s sabbaeeees 1
45 ... BB-688ZZ.................. Ball BEAINNG ....vvvveeeeieiiiiiiiee et 688ZZ ..o, 1
46 .....uueeee JRL912-146............... LOCK AIM SPACET ...ceiiiiiiiiiiiiee ettt oe bbb e e e s bbb e e e e e s s aaaes 1
.y JRL912-147............... 2]z I =T L PR 1
48 ... JRL912-148............... LOCK ANttt —eeesbbe e st et e st e nen e 1
49 .............. TS-1503071 .............. Socket Head Cap SCreW .......ccvveeveeeviiiciviieenieeesiiinns M6-1.0%30.......ccccvvvreen. 1
50 i, F012092......ccceevvvnnee ROII PN e 3X18 MM 2
50A ........... F012096..........ccceneee ROIPIN o 3x12 MM, 1
51 .. JRLI12-RAL.............. Router Adaptor 3.5 in ID (NOt SNOWN) .....cooviiiiiiiiiiies i 1
52 i, JRLI12-RA2.............. Router Adaptor 3.25 in ID (N0t SHOWN) ......cocvviiiiiies e 1
.................. TS-152704 ................ Hex Wrench (not shown) .........cccccceeieiiiiiiiiccee e MM
.................. TS-152705 ................ Hex Wrench (not shown) ..........ccccceeveeviiiciiiece e AMM e
.................. TS-152706 ................ Hex Wrench (not shown) ..........ccccceeeiiiiiiiiec . BMM e 1
.................. TS-152707 ................ Hex Wrench (not shown) ..........cccccceveeiiiiciiiecee . BMM el

17



11.2.1 Stand Assembly (737004) — Exploded View

18



11.2.2 Stand Assembly (737004) — Parts List

Index No Part No Description Size

2 e JRL912-202............... LONG SUPPOIT BA ...eoviiiiiiiiiiiiiiiiiiieeieeeieeieeeeeeeeeveaveeee ceeeeeneeeeneneeees
I PR JRL912-203............... ShOrt SUPPOIt B ......ccoiiiiiiiiiiiiieee et ceeeeesniinieeenns
4o, JRL912-204............... ) =1 o I =T o [P RRPRR P
5 JRL912-205............... LONG LOWET BIrACE .......evvieeiiiiiiiiiiiiiiieieneeessesssessnnnnes seeesnnensssnennnes
I JRL912-206............... ShOrt LOWET BIACE ...vvvviieeiiiiiiiiiiee e sttt e e e e e s ssiies cvveeeesannnnennns
T o JRL912-207............... Wheel Frame BracCKet..........cooovviiiiieeniiiiie e ceeniieee e
8., JRL912-208............... ROULEr Bit RACK......ceiiiiiiiiiiiiiiic et cvvviniieeeeae e
9 i JRL912-209............... SWItCN BASE ...eeiiiiieeiiie e e
10, 737006......ccccvveeeennn, On/Off Switch (includes #24) ............cocccvveeeeeeeiiiinns 15A 125V...
11, JRL912-211............... Wheel BraCket ........c.ooooiiiiiii e e
12 e, JRL912-212............... Plastic WheEe€l.........coeeeeiiiiiiiiiiii e 76mm.........
13 e, JRL912-213............... CaSter Frame........cceviiiiiiei s e
14 ... JRL912-214............... PG ... e
15 JRL912-215............... CaSIEr BASE ... e
16, JRL912-216............... SWIVEI CASEEI ...t creee e e s e
17 . JRL912-217............... SQUAE NUL ... M1-1.5........
18 i TS-1540071 .............. HEX NUL. ..t M10-1.5......
19 .. JRL912-219............... Leveling Pad.........ccovviiiiiiiiiiece e ceveiraer e
20 i TS-1482021 .............. HEX Cap SCreW.......ocvviiiiieeiiiieiiiee st M6-1.0x12..
21 . TS-1550041 .............. Flat Washer ........ooveiiiiiiiiiiiec e M6.....ccou...
22 i, TS-1503041 .............. Socket Head Cap SCrew .......cccveeveveeiiiiiiiieeieeenninnns M6-1.0x16..
24 ... JRL912-224............... Power Cord........cuuviiieeiiiiiiiee e 15 mm2x3C
25 TS-2208501 .............. HEX Cap SCIreW.......eevviiiiiieiiiieriiee st M8-1.25x50
26 .. TS-1503031 .............. Socket Head Cap SCreW .......cccvveeveeeeiiiiviieeneeeeniiinns M6-1.0x12..
27 i TS-1541031 .............. Nylon Lock HEX NUL........cceoiiiiiiiiniieeeeee e M8-1.25......
28 e TS-1540021 .............. HeX NUE FUll....o e M4-0.7........
29 i, TS-2284202 .............. Phillips Pan Hd Machine Screw...........cocccvvvveeeeennnn. M4-0.7%20..
110 TS-2311061 .............. HeX NUt FUll.......oovieie e M6-1.0........
3l TS-0640091 .............. Nylon Lock HEX NUL........ccooiiieiiiiniieeeeec e 3/8-16.........
Y TS-1550071 .............. Flat Washer ... M10............
34 SBR30M-53............... HEX Cap SCrEW.......evveieiieieiiiieiiieeeieeeeeeeeeeeeeeeeeeeeeeenees M8x90........
35 i, 5AD-DO4A......ccoeeeenn. Phillips Pan Hd Machine Screw.........ccccccccecvvvvenennnn. M5-0.8%8....
36 .. JRL912-236............... SUPPOIt PIALE ...t ceeee e
Y A JRL912-237............... Phillips Pan Hd Machine Screw.........cccccccoecvvvvveenn... M5-0.8x45..
38 JRL912-238............... TOOI BraCKeL......veiiiiiieiee ettt ceenrre e
39 ., TS-1550061 .............. Flat Washer ... M8.....couvnee
40 ... TS-1550031 .............. Flat Washer ... M5
41 .............. TS-1550061 .............. Flat Washer ... M8.....ccuvnee.
42 ..o JRL912-242............... StOrage HOOK......c.cuviiiiiie et ceeee e
43 ... JRL912-243............... HOOK EXtENSION PIAE ......ovvvvveieceeiiiiiiee e cvviiiieee e
44 .............. LTOO-B10 .....cceeevrnnnnne Phillips Pan Hd Machine Screw...........cccoecvvvveeeeenn, M4-0.7%5....
45 ... JRL912-245............... (CTU]To [ =7 1 SRR
46 .............. JRL912-246............... Miter Gauge BodY.........cccuuvviiiiieiiiiiiiiice s e
47 .o JRL912-247............... GUIAE WASNET.......eiiiiiiii et ceee e e e
48 .............. LTO4-B13 ... Phillips Pan Hd Machine Screw.........cccccoovvvvvvieeennn. M6-1.0%8....
49 .. JRL912-249............... POINTET .. e
50 .. 41002-93........ccvvveee. Phillips Pan Hd Machine Screw............ccccvvvveeeeinnnns #10-24%x1/4”
51 i JRL912-251............... LOCK KNOD ... 1/4" x25......
52 e, JRL912-252............... 1T g =T o o = PR
53 i TS-1482061 .............. HEX Cap SCreW.......ocvviiiiiieiiiieniiee st M6-1.0x30..
54 i TS-2321061 .............. WING NUL ... M6-1.0........
55 . FO01219....cccccvveeiinnnns Phillips Pan Hd Machine Screw...........cocccvvvveeeeennnn. M5-0.8x85..
56 i, TS-1541011 .............. Nylon Lock HEX NUL ......cvvvviiiieeee e M5-0.8........
.................. JRLI12-246A ............ Miter Gauge ASSEMDIY ........cociiiiiiiiiiiiiiiiiiee et e
.................. JRLO12-242A ............ Storage HOOK ASSEMDIY .......c.cvvviiiiieiiiciiiie et e
.................. JRLI12-216A ............ Swivel Caster ASSEMDIY ......ccccuviiiiiiiiiii e e
.................. TS-2284202 .............. Phillips Pan Hd Machine Screw (not shown)........... M4x20 ........
.................. TS-1541001 .............. Hex Nut (not Shown) ........cccccoovvviiienieiiniiiiiiee. M

19



11.3.1 Dust Collection Box Assembly (737005) — Exploded View

20



11.3.2 Dust Collection Box Assembly (737005) — Parts List

Index No Part No Description Size Qty
IN..oeen. JRL912-301N............ FrONt PAN@I ..o et e e 1
2N, JRL912-302N............ RIGNT PANEI ... e e 1
3 TS-2171012 .............. Phillips Pan Hd Machine Screw............ccccvvvvveeeeenn. M4-0.7X6.....cccvvveeeeeenn 34
4o, TS-1532032 .............. Phillips Pan Hd Machine Screw...........ccccvvvveeeeennnn. M4-0.7%10.....cceeeeiiinnnns 7
151\ P JRL912-305N............ CONtINUOUS HINGE 11vvviiieiicciitieie ettt aes eeeeasiarr e e e e e e e s snaareeeaaeeeaas 1
BN...ooernen. JRL912-306N............ LEFt PANEI ... e 1
AT JRL912-307............... REAN PANEL ...ttt e e et e et aae e 1
8 e, JRL912-308............... Power Cord Clamp (2PCS) .vvveeiieeiiiiiiiiietie e iiiiiiiieees corniiieeeeee s s s sbreeeeeee s s nanes 2
1]\ O JRL912-309N............ BOLtOM PANEI ...ttt eee et 1
10 i, JRL912-310............... AdJUSTADIE VENT BASE ....coeiiiiiiiiiiiiie ettt ettt 1
11, JRL912-311............... AdJUSTADIE VENE PIALE ....evvviiieee et ettt e e e e s esirrrer e e e e 1
12 e JRL912-312............... RIVEL .. M32.eeiiie e 5
13 i, JRL912-313............... DUSEHOSE ...t M63x80CM .........cuvveee. 1
14N............ JRL912-314N............ DOOF PANEL.....coiiiiiiiieee et e 1
5. TS-1482021 .............. HEX Cap SCreW.......evveiiiiiiiiiiiieieeieeeeeeeeeeeeeeeeeeeeeeeeeeees M6-1.0x12..................... 6
16 .. TS-2361061 .............. LOCK WaSKer ...t MB ... 6
17 s TS-1550041 .............. Flat Washer ... MB ..o 6
18.... JRL912-318............... =T |1 PRSPPI 1
19 JRL912-319............... DUSE CRULE ..ottt ree e e s e e esnnees la
20 .. JRL912-320............... HOSE Clamp ......cvviiiieie e MB3...coi et 2

21



11.4.1 Fence Assembly (737001) — Exploded View

32A——

22



11.4.2 Fence Assembly (737001) — Parts List

Index No Part No Description Size Qty
1o, JRL912-400............... Router Table FENCe..........ococieiiiiiiiie e 910MM ..eeeiiiiiiie e 1
2 JRL912-401............... Lock Handle.........ccooviiiiiiiieee e M8 i 2
3 e JRL912-402............... SCAIE... e 905MM ... 1
4o, JRL912-403............... LI =70 | O O TP P TP TP PR 8
5o TS-1550061 .............. Flat Washer ... M8 e 10
[ TR JRL912-406............... LOCK KNOD....ooiiiiiiiici e MB .ot 8
A JRL912-407............... LOCK NUL...oiiiiiiiiee e M8 .. 2
9 e JRL912-409............... SUD-FENCE ..ot A51MM .. 2
10, JRL912-410............... ROULET Bt GUAIT .....cciiiiiieiiiie ettt teee e st e e et e st e e eneeeeas 1
1. JRL912-411............... FENCE SPACET ...ttt aeetee —eeeseesee e e eeeeeeeeeeneenneerrrnnnnee 2
12 e JRL912-412............... Side Rail BASE .......cccoiiiiiieiiiiiie e 320MM e 2
13 s JRL912-413............... Side R ... 375MM i 2
14 . JRL912-414............... RUIE PIALE ... 300MM..cceiiiiiieiiieees 2
15 s JRL912-415............... SCAIE...e it 300MM e 2
16, JRL912-416............... SQUArE NUL ..oeeeeiiieeeeee e /A" i 6
17 s TS-1550041 .............. Flat Washer ... MB .. 6
18 i, TS-1503031 .............. Socket Head Cap SCrew ..........eeeveeeviiiiviieenieenniiinns M6-1.0%X12......ccevrvrrenn. 8
19 . TS-0050021 .............. HEX CaP SCrEW....vvviiieee ittt e e 1/4-20x5/8.......cccccuvveen.. 6
20 i JRL912-420............... LOCK KNOD....ooiiiiiiiiie e MBX12..ooiviiiiiieiiieiieeans 2
32 e, JRL912-432............... DUSE POt e s oo e e e e s s s bbb e e e e e e s aenees 1
Optional Accessories:
8 e, JRL912-408............... Shims for Sub-Fence (set of 2).........cccvvveeeieeiniinns 401MM v 1
21 . 737010 ....ccccciiieeeenn, Vertical Feather Board Assembly (S€t Of 2) .........coc veevieeiiicccie e 1
22 i 737011 ..., Horizontal Feather Board Assembly (Set Of 2)......... vovccviieviiiiiiiicieees 1
32A........ 737008.....ccccvvvveeeennn, Flip Stop Assembly (includes #23 thru 31) .....cccccces coviiieeieee e 1
23 s ClamP BraCKet ........uviiiiiiiiiiiiiie e ceee e 1
24 s e Socket Head Cap SCreW .......ccceevveeeeiiciviieenieeeniiinns M6-1.0X75......cccevrvrrannn. 1
25 s [ LIRS (] o P UUT OO PPPPPPPPIN 1
26 iiiiies e Flat Washer (Optional) .........cooeiiiiiiiiiiec e cecciiiieeees ceiiriee e e e e e e e e e e 1
27 it Flat Washer (OptioNal) .........ooeiiiiiiiiiiiiee i es criiiiie e e e e 1
28 s e Socket Set Screw (Optional)...........cccovvvvveeeeeiiiinnnnn, M6-1.0%X16.....cceeeeeeennnnns 1
29 s Hex Nylon Lock Nut (Optional) ........ccccceeevviiiiieenennn, MB-1.0...cciiiiiiiieeeeiee 1
B0 s e Lock Knob (Optional)........ccccceeeeiiviiiiiiieee e, M8 1
Bl s e Flat Washer (Optional)..........ccccceviiiiiiienieeniiiieenn, MB8.oiiiiiiiiiee e 1

23



11.5.1 Table Assembly — Exploded View

&

MDF table

11.5.2 Cast Iron Table Assembly (737002) — Parts List

Index No Part No Description Size Qty
1o, JRL912-501............... Router Table Cast Iron .........cccovcveviiiieienieee e 32"X24" ... 1
2 e, TS-2286201 .............. Phillips Flat Head Machine Screw ............ccccceeeeennn. M6-1.0X20.......ceeeeennnes 10
3 e TS-2311061 .............. HEX NUL. .. MB-1.0..ccieiieieeieene 10
4o, TS-1503041 .............. Socket Head Cap SCrew .......c..eeeeveeeiiiiiiiieenieenniiinns M6B-1.0X16....ccevevvrnnnnee 6
5, TS-2361061 .............. LOCK WaSher........uuvvvieiiiiiiiiieecc e Y 6
B e TS-1550041 .............. Flat Washer ... MB .o 6

11.5.3 MDF Table Assembly (737003) — Parts List

Index No Part No Description Size Qty
i JRL912-601............... Router Table MDF ..........cccovviieei e 32"X24" ..o, 1
2 i, JRLS-602...........oeee. Phillips Flat Hd Wo0od SCrew ..........cccccvvviiviieeeneennn, M7X40 ... 10
4o, JRLS-603........c..cc..... Pan Head W00d SCrew .........cccoovvivviiieeeeeeiiiiiieeeenn 3/16" X 5/8"....cvvvvveeenn 28
12 i, FO10966............conneee Socket Head Flat Screw BO (not shown)................ M6-1.0%30......cccvvuvrrnnnnn. 2

24



12.0 Warranty and service

JET warrants every product it sells against manufacturers’ defects. If one of our tools needs service or repair, please
contact Technical Service by calling 1-800-274-6846, 8AM to 5PM CST, Monday through Friday.

Warranty Period
The general warranty lasts for the time period specified in the literature included with your product or on the official
JET branded website.
e JET products carry a limited warranty which varies in duration based upon the product. (See chart below)
e Accessories carry a limited warranty of one year from the date of receipt.
e Consumable items are defined as expendable parts or accessories expected to become inoperable within a
reasonable amount of use and are covered by a 90 day limited warranty against manufacturer’'s defects.

Who is Covered
This warranty covers only the initial purchaser of the product from the date of delivery.

What is Covered

This warranty covers any defects in workmanship or materials subject to the limitations stated below. This warranty
does not cover failures due directly or indirectly to misuse, abuse, negligence or accidents, normal wear-and-tear,
improper repair, alterations or lack of maintenance. JET woodworking machinery is designed to be used with Wood.
Use of these machines in the processing of metal, plastics, or other materials outside recommended guidelines may
void the warranty. The exceptions are acrylics and other natural items that are made specifically for wood turning.

Warranty Limitations
Woodworking products with a Five Year Warranty that are used for commercial or industrial purposes default to a
Two Year Warranty. Please contact Technical Service at 1-800-274-6846 for further clarification.

How to Get Technical Support

Please contact Technical Service by calling 1-800-274-6846. Please note that you will be asked to provide proof
of initial purchase when calling. If a product requires further inspection, the Technical Service representative will
explain and assist with any additional action needed. JET has Authorized Service Centers located throughout the
United States. For the name of an Authorized Service Center in your area call 1-800-274-6846 or use the Service
Center Locator on the JET website.

More Information
JET is constantly adding new products. For complete, up-to-date product information, check with your local distributor
or visit the JET website.

How State Law Applies
This warranty gives you specific legal rights, subject to applicable state law.

Limitations on This Warranty

JET LIMITS ALL IMPLIED WARRANTIES TO THE PERIOD OF THE LIMITED WARRANTY FOR EACH PRODUCT.
EXCEPT AS STATED HEREIN, ANY IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FOR A
PARTICULAR PURPOSE ARE EXCLUDED. SOME STATES DO NOT ALLOW LIMITATIONS ON HOW LONG AN
IMPLIED WARRANTY LASTS, SO THE ABOVE LIMITATION MAY NOT APPLY TO YOU.

JET SHALL IN NO EVENT BE LIABLE FOR DEATH, INJURIES TO PERSONS OR PROPERTY, OR FOR
INCIDENTAL, CONTINGENT, SPECIAL, OR CONSEQUENTIAL DAMAGES ARISING FROM THE USE OF OUR
PRODUCTS. SOME STATES DO NOT ALLOW THE EXCLUSION OR LIMITATION OF INCIDENTAL OR
CONSEQUENTIAL DAMAGES, SO THE ABOVE LIMITATION OR EXCLUSION MAY NOT APPLY TO YOU.

JET sells through distributors only. The specifications listed in JET printed materials and on official JET website are
given as general information and are not binding. JET reserves the right to effect at any time, without prior notice,
those alterations to parts, fittings, and accessory equipment which they may deem necessary for any reason
whatsoever. JET® branded products are not sold in Canada by JPW Industries, Inc.

Product Listing with Warranty Period
90 Days — Parts; Consumable items
1 Year — Motors; Machine Accessories
2 Year — Metalworking Machinery; Electric Hoists, Electric Hoist Accessories; Woodworking Machinery used
for industrial or commercial purposes
5 Year — Woodworking Machinery
Limited Lifetime — JET Parallel clamps; VOLT Series Electric Hoists; Manual Hoists; Manual Hoist
Accessories; Shop Tools; Warehouse & Dock products; Hand Tools; Air Tools

NOTE: JET is a division of JPW Industries, Inc. References in this document to JET also apply to JPW Industries,
Inc., or any of its successors in interest to the JET brand.

25



This page intentionally left blank.

26



This page intentionally left blank.

27



JET

427 New Sanford Road
LaVergne, Tennessee 37086
Phone: 800-274-6848
www.jettools.com



	JRL-912 Router Lift and accessories
	1.0 IMPORTANT SAFETY INSTRUCTIONS
	2.0 About this manual
	3.0 Table of contents
	4.0 Specifications for JET Router Lift and components
	5.0 Setup and assembly
	5.1 Unpacking and cleanup
	5.2 Shipping contents
	5.3 Tools required for assembly
	5.4 Stand assembly
	5.5 Dust Collection Box
	5.6 Mounting table to stand
	5.7 Fence assembly
	5.8 Installing Router Lift
	5.9 Installing router (not provided)

	6.0 Electrical connections
	6.1 GROUNDING INSTRUCTIONS
	6.2 Extension cords

	7.0 Adjustments
	7.1 Stand mobility
	7.2 Miter gauge
	7.3 Router elevation

	8.0 Operations
	9.0 User-maintenance
	9.1 Additional servicing

	10.0 Optional accessories
	11.0 Replacement parts
	11.1.1 Router Lift Assembly (737000) – Exploded View
	11.1.2 Router Lift Assembly (737000) – Parts List
	11.2.1 Stand Assembly (737004) – Exploded View
	11.2.2 Stand Assembly (737004) – Parts List
	11.3.1 Dust Collection Box Assembly (737005) – Exploded View
	11.3.2 Dust Collection Box Assembly (737005) – Parts List
	11.4.1 Fence Assembly (737001) – Exploded View
	11.4.2 Fence Assembly (737001) – Parts List
	11.5.1 Table Assembly – Exploded View
	11.5.2 Cast Iron Table Assembly (737002) – Parts List
	11.5.3 MDF Table Assembly (737003) – Parts List

	12.0 Warranty and service



